



Tylenol / Acetaminophen

- Please call our office prior to giving acetaminophen if your child is under 2 months of age.
- Acetaminophen can be taken every 4 hours as needed for pain or fever.
- Acetaminophen suppositories can be given if your child is vomiting or is refusing to take any medicine.
- This medicine should not be given with any other product containing Acetaminophen
- do NOT give more than 5 doses in 24 hours

Weight	Infant/Children's Acetaminophen Liquid 160mg/ 5ml	Children's Acetaminophen Chewable Tablet 80mg each	Junior Acetaminophen Chewable Tablet 160mg
6-11 pounds	1.25ml (¼ tsp)	-----	-----
12-17 pounds	2.5ml (½ tsp)	-----	-----
18-23 pounds	3.75ml (¾ tsp)	-----	-----
24-35 pounds	5ml (1 tsp)	2 tablets	1 tablet
36-47 pounds	7.5ml (1.5 tsp)	3 tablets	1 ½ tablet
48-59 pounds	10ml (2 tsp)	4 tablets	2 tablets
60-71 pounds	12.5ml (2.5 tsp)	5 tablets	2 ½ tablets
72-95 pounds	15ml (3 tsp)	6 tablets	3 tablets

Please be aware that the information provided on this site is to supplement the care provided by your physician. It is not intended nor implied to be a substitute for professional medical advice. The use of this Site does not create a physician-patient or provider-patient relationship nor is it intended to replace a health professional-patient relationship. You should always consult with a professional for diagnosis and treatment of any health problems. **CALL YOUR HEALTHCARE PROVIDER OR GO TO THE CLOSEST EMERGENCY ROOM IMMEDIATELY IF YOU THINK YOU MAY HAVE A MEDICAL EMERGENCY.** You should not disregard any advice or treatment from your healthcare professional based on your interpretation of what you may read on the Site.

Motrin/Ibuprofen/Advil

- Please do not give Ibuprofen if your child is under 6 months of age.
- Ibuprofen may be given every 6 hours to reduce fever or relieve pain.
- Do NOT give Ibuprofen more than 4 doses in 24 hours.

Weight	Infant Ibuprofen Drops 50mg/1.25ml	Children's Ibuprofen Liquid 100mg/5ml	Junior Ibuprofen Chewables 50mg each	Junior Ibuprofen Tablets 100mg each
12-17 pounds	1.25ml	2.5ml (½ tsp)	N/A	N/A
18-23 pounds	1.875ml	3.75ml (¾ tsp)	N/A	N/A
24-35 pounds	2.5ml	5ml (1 tsp)	2 tablets	1 tablet
36-47 pounds	3.75ml	7.5ml (1.5 tsp)	3 tablets	1 ½ tablet
48-59 pounds	N/A	10ml (2 tsp)	4 tablets	2 tablets
60-71 pounds	N/A	12.5ml (2.5 tsp)	5 tablets	2 ½ tablets
72-95 pounds	N/A	15ml (3 tsp)	6 tablets	3 tablets

Please be aware that the information provided on this site is to supplement the care provided by your physician. It is not intended nor implied to be a substitute for professional medical advice. The use of this Site does not create a physician-patient or provider-patient relationship nor is it intended to replace a health professional-patient relationship. You should always consult with a professional for diagnosis and treatment of any health problems. **CALL YOUR HEALTHCARE PROVIDER OR GO TO THE CLOSEST EMERGENCY ROOM IMMEDIATELY IF YOU THINK YOU MAY HAVE A MEDICAL EMERGENCY.** You should not disregard any advice or treatment from your healthcare professional based on your interpretation of what you may read on the Site.